
Victor Helix Chipofya 

TRAINING SYSTEM FOR CONCEPTUAL DESIGN AND 
EVALUATION FOR WASTEWATER TREATMENT  

Acta Universitatis 
Lappeenrantaensis 420

Thesis for the degree of Doctor of Philosophy to be presented with due 
permission for public examination and criticism in the Room No 4304 at 
Lappeenranta University of Technology, Lappeenranta, Finland on the 
17th of December, 2010, at noon. 



2 
 

Supervisor     Professor Andrzej Kraslawski 
                                                                        Department of Chemical Technology 
                                                                        Lappeenranta University of Technology 
                                                                        Finland 
[...]
on particular experience (Avramenko & Kraslawski, 2008). 
 
3.5 ED-WAVE tool design approach: case of Blantyre WWTW 
 
According to the Case Study Manager in the ED-WAVE tool, a similar case to both the dry 
season and wet season conditions at Blantyre WWTW has similarities to Municipal Case 6 in 
Greece (2003). It has a flow rate of 6,600 m3/day. The treatment sequence for this plant and the 
comparative sequencing of the treatment units at the Blantyre plant, dry and wet season, and the 
actual sequencing of treatment units at Blantyre works are illustrated in Table 3.1. Figures 3.1, 
3.2 and 3.4 further illustrate the sequencing according to the Process Builder in the ED-WAVE 
tool. The influent and effluent characteristics of Municipal Case 6 in Greece are tabulated in 
Table 2.1.  
 
Table 3.1  
Comparative sequencing of treatment units for Municipal Case 6 and Blantyre WWTW 
______________________________________________________________________________ 
Plant/       Municipal           Suggested sequencing       Suggested sequencing        Actual  
Step         Case 6,                of dry season conditions    of wet season conditions    sequencing     
No.            Greece                by Treatment Adviser       by Treatment Adviser       for    
                                                                                                                                       Blantyre                            
                                                                                                                                       plant                     
______________________________________________________________________________
_ 
 1              Screening                Grit chamber                      Grit chamber                     Screening 
 2              Grit chamber            Neutralisation                    Neutralisation                   Grit channels 
 3              Oxidation ditch        Chemical precipitation/     Chemical precipitation/    Primary  
                                                  sedimentation                     sedimentation                 sedimentation 
 4              Sedimentation         Activated sludge process   Activated sludge               Percolating    
                                                                                              process                            filters                   
 5              Chlorination             Facultative lagoon             Activated carbon              Humus tanks      
                                                                                             adsorption      
 6                  -                          Activated carbon                  Ion exchange                    Aeration     
                                                 adsorption                                                                     ponds  
______________________________________________________________________________     
 
  



49 

 
 
  Screening    Grit Removal             Oxidation Ditch                           Sedimentation          Chlorination          Effluent 
 
Fig. 3.1 Sequencing of treatment units at Municipal Case 6, Greece, according to the Process 
Builder 

 
 
Grit Chamber   Neutralisation     Chemical    Sedimentation            Activated Sludge                    Effluent 
                                                  Precipitation 
  
Fig. 3.2 Suggested sequencing of dry season conditions by Treatment Adviser 
 
 
 

 
 
Neutralisation    Chemical Precipitation        Activated Sludge                             Aerated Lagoon 
 

 
        
                  Filtration                                                                 Activated Carbon                     Effluent 
  
Fig. 3.3 Suggested sequencing of wet season conditions by Treatment Adviser 
 
 



50 

 
 
 Screening      Grit removal       Primary       Percolating filters                         Humus  tanks           Aeration                 Effluent 
                                               sedimentation                                                                                          ponds 
 

Fig. 3.4 Actual sequencing of treatment units at Blantyre WWTW   
 
3.6 ED-WAVE tool design approach: case of Soche WWTW 
 
Similarly, the Case Study Manager gives the same Municipal Case 6 in Greece as a case similar 
to both the dry season and wet season conditions at Soche WWTW. The comparative sequencing 
of the treatment units at the Soche plant, dry and wet season, and the actual sequencing of 
treatment units at Soche WWTW are illustrated in Table 3.2. The influent and effluent 
characteristics of Municipal Case 6 in Greece are tabulated in Table 2.2. 
 
Table 3.2  
Comparative sequencing of treatment units for Municipal Case 6 and Soche WWTW 
___________________________________________________________________________ 
Plant/   Municipal           Suggested sequencing       Suggested sequencing      Actual  
Step   Case 6, Greece   of dry season conditions    of wet season conditions    sequencing  for   
No.                                    by Treatment Adviser       by Treatment Adviser     Soche plant                            
___________________________________________________________________________ 
 1         Screening              Grit chamber                      Neutralisation                    Screening 
 2         Grit chamber         Neutralisation                    Chemical precipitation      Grit channels 
 3         Oxidation ditch     Chemical precipitation      Activated sludge                Primary  
                 sedimentation 
 4       Sedimentation       Activated sludge process    Activated carbon                Trickling filters 
        adsorption 
 5         Chlorination          Activated carbon               Ion exchange                      Humus tanks  
          adsorption       
 6                  -                    Ion exchange                               -                                Sand filters  
                                                                                                                                           (disused)_____ 
 

  
----Screening-----Grit Removal---Primary Sedimentation---Trickling Filters--Humus Tanks------Sand Filter (disused)----Effluent 

 
Fig. 3.5 Actual sequencing of treatment units at Soche WWTW according to Process Builder 



51 

3.7 ED-WAVE tool design approach: case of Limbe WWTW  
 
According to the Case Study Manager in the ED-WAVE tool, a similar case to both the dry 
season and wet season conditions at Limbe wastewater treatment works has similarities to 
Municipal Case 1 in Sri Lanka. It has a flow rate of 1,700 m3/day. The treatment sequence for 
this plant and the comparative sequencing of the treatment units at the Limbe plant, dry and wet 
season, and the actual sequencing of treatment units at Limbe treatment works are illustrated in 
Table 3.3. Figures 3.6, 3.7, and 3.8 further illustrate this sequencing according to the Process 
Builder in the ED-WAVE tool. The influent and effluent characteristics of Municipal Case 1 in 
Sri Lanka are tabulated in Table 2.4. 
 
Table 3.3 
Comparative sequencing of treatment units 
________________________________________________________________________ 
Plant/      Municipal           Suggested sequencing       Suggested sequencing      Actual se- 
Step        Case 1, Sri       of dry season conditions    of wet season conditions  quencing  of   
No.           Lanka                 by Treatment Adviser       by Treatment Adviser     Limbe 
                                                                                                                                     plant                                    
________________________________________________________________________ 
   1         Grit chamber          Grit removal                        Grit removal                   Screening 
   2         Imhoff tank             Neutralisation                      Neutralisation                Grit  
                                                                                                                                 Chambers 
   3         Dosing chamber     Chemical precipitation        Chemical precipitation   Receiving pond 
   4         Trickling filters      Activated sludge                  Activated sludge             Facultative     
                                                                                                                                  pond 
   5         Humus tank            Activated carbon                 Activated carbon             Maturation   
                                                                                                                                  ponds 
   6                                         Ion exchange                       Ion exchange                                                                 
 ________________________________________________________________________ 
                                                                   

 
  
Grit chamber   Imhoff tank        Dosing chamber                       Trickling filters                 Humus tank           Effluent 
 
Fig. 3.6 Sequencing of treatment units at Municipal Case 1, Sri Lanka,  
             according to the Process Builder  
 



52 

 
 
Grit removal    Neutralisation     Chemical precipitation            Activated sludge                   Activated   Ion exchange     
                                                                                                                             carbon    
                                                                                                                                                    adsorption 
          Fig. 3.7 Suggested sequencing of treatment units for dry and wet season conditions at 
          Limbe WWTW 
 

 
 
Screening     Grit chambers   Receiving ponds                 Facultative ponds               Maturation ponds       Effluent 
 
Fig. 3.8 Actual sequencing of treatment units at Limbe WWTW 
 
3.8 ED-WAVE tool design approach: case of MDW&S wastewater treatment 
plant  
 
According to the Case Study Manager in the ED-WAVE tool, a similar case to both the dry 
season and wet season conditions at MDW&S wastewater treatment plant has similarities to   
Textile Case 4 in Sri Lanka (2003). This is a textile and garments factory with a flow rate of 
100m3/day. The typical wastewater parameters are BOD5 and COD. The treatment target is to 
reduce BOD5 and COD. The influent and effluent characteristics of Textile Case 4 in Sri Lanka 
are tabulated in Table 2.5. 
 
The treatment sequence for the plant at Textile Case 4 in Sri Lanka and the suggested sequencing 
of dry and wet season conditions by Treatment Advisor, and the actual sequencing of treatment 
units at MDW&S are shown in Table 3.4. 
 
 
 
 
 
 
 
 
 
 



53 

Table 3.4 
Comparative sequencing of Treatment Units 
______________________________________________________________________________ 
Plant/                  Textile Case 4,                Suggested sequencing           Actual sequencing at                         
                            Sri Lanka                        of dry and wet season          MDW&S 
                                                                      conditions by Treatment 
Step No                                                        Adviser 
1                           Equalisation                      Grit removal                            Screening 
 
2                           Coagulation/                      Neutralisation                         Oxidation ditches    
                             flocculation   
 
3                           Rotating biological            Chemical                                Sedimentation tank 
                             contactors                         precipitation 
 
4                                                                      Activated sludge 
 
5                                                                      Facultative lagoon 
 
6                                                                      Activated carbon   
                                                                        adsorption 
 
 
 

 
 
 
 ----Neutralisation            Coagulation/Flocculation              Rotating Biological Contactor        Effluent  
 
     Fig. 3.9 Sequencing of treatment units at Textile Case 4, Sri Lanka 
 
 
 
 
 
 
 
 
 



54 

 
 
 Grit Removal   Neutralisation   Chemical Precipitation                Activated Sludge 
 
 

 
       Facultative Lagoon                              Activated Carbon Adsorption                 Effluent       
 
Fig. 3.10 Suggested sequencing of dry and wet season conditions by Treatment Adviser 
 
 

 
     Screening                                         Oxidation Ditch                                    Sedimentation       Effluent 
 
Fig. 3.11 Actual sequencing of treatment units at MDW&S 
 
3.9 Discussion 
 
In the case of Blantyre WWTW, Soche WWTW and Municipal Case 6 in Greece, it is observed 
that all the three plants use physical, biological, and chemical processes as outlined by Banda 
(2007). These processes reduce the concentration of pollutants in the wastewater. The processes 
include screening. Screening is necessary, particularly in developing countries, because of the 
nature and quantity of solids present in the sewage. These include still born babies, maize cobs 
and pieces of cloth used for anal cleaning, and domestic garbage (Mara, 1976; Cairncross and 
Feachem, 1993; Kuyeli, 2007; Kuyeli, 2009; Chipofya et al., 2009, Chipofya et al., 2010). The 
original plant at Blantyre WWTW comprised a single hand-raked inclined bar screen. It also had 
two constant velocity grit channels where longitudinal flow velocity is hydraulically controlled. 
Grit is manually removed from one chamber whilst the other is still in use. These units have been 
in continuous use for more than a decade because of the breakdown of the newer mechanically 
stirred grit chambers. When the extensions were constructed, they were deliberately retained for 
emergency use only. The extensions comprised a rotary mechanically-raked bar screen, aerated 



55 

spiral flow type grit channel with traveling bridge mounted degritter and de-scummer. The 
mechanized grit channels are not suitable for Malawi because they cannot be repaired readily 
when they break down. Soche WWTW uses a single hand-raked inclined bar screen and two 
constant velocity grit channels, where the grit is manually removed. Municipal Case 6 also 
incorporates a grit chamber.  
 
The grit removal process is necessary for the removal of inorganic grit. The grit may cause 
abrasion of comminutors and impellers of sludge pumps. It may also set hard in sludge hoppers, 
transmission pipes and in the bottom of digesters calling for more frequent maintenance than 
normal (Barnes, 1981). Some organic matter is removed along with the grit (Metcalf & Eddy, 
2004).    
 
The screening process is not included in the Treatment Adviser’s suggested sequencing of either 
the dry or wet season conditions, at both Blantyre WWTW and Soche WWTW.  The grit 
removal process is also not included in the Treatment Adviser’s suggested sequencing of wet 
season conditions at Soche WWTW. 
 
Municipal Case 6, Blantyre WWTW, and Soche WWTW all have a sedimentation process. This 
is necessary for the removal of readily settleable matter from the wastewater. Through this 
process, a BOD5 reduction of 25-40% and a TSS reduction of 50-70% is achieved (Barnes, 1981; 
Metcalf & Eddy, 2004). 
 
Finally, all the three plants under review have an aerobic biological treatment stage. This is 
necessary to ensure that a substantial quantity of organic matter in liquid state is oxidized prior to 
the effluent being discharged into public water courses. The organic matter would otherwise 
exert an oxygen demand in these receiving waters (Barnes, 1981). Municipal Case 6 uses 
oxidation ditches while both Blantyre and Soche WWTW use trickling filters. Trickling filters 
are a preferred technology for Malawi because they do not involve electrical/mechanical 
equipment. Blantyre City Assembly has not been able to repair some broken down 
electrical/mechanical equipment at Blantyre WWTW for over a decade. In addition trickling 
filters require little maintenance. Some of the filters at Blantyre WWTW have partially blocked 
vents. These merely require routine cleaning by the labourers posted at the site. Barnes (1981), 
however, argues that capital costs for a trickling filter unit are usually higher than those for an 
activated sludge plant (10 to 50 per cent). 
 
Through this study, case-based design principles in the ED-WAVE tool gave Municipal Case 1 
in Sri Lanka as a wastewater treatment plant that has similarities to Limbe WWTW. The plant in 
Sri Lanka has five unit treatment processes, namely: grit chamber, imhoff tank, dosing chamber, 
trickling filters and a humus tank. The dry season and wet season set up for Limbe have a grit 
chamber, neutalisation process, chemical precipitation, activated sludge, activated carbon 
adsorption, and an ion exchange process. The actual sequencing at Limbe plant essentially has 
three processes: screening, grit chambers, and a four-stabilisation pond system comprising of 
receiving ponds, facultative ponds, primary maturation ponds and secondary maturation ponds 
(Figure 2.9). The similarities between Municipal Case 1 in Sri Lanka and the actual set up at 
Limbe include provision of grit chambers for the removal of inorganic grit. The similarities also 
include provision of a primary sedimentation process for anaerobic treatment: an imhoff tank in 



56 

the case of Municipal Case 1 in Sri Lanka, and receiving ponds in the case of Limbe plant. 
Municipal Case 1 in Sri Lanka utilises trickling filters for aerobic biological treatment. Limbe 
plant accomplishes this process through the facultative ponds. A screening process is 
incorporated in the actual set up at Limbe. This process is not there at Municipal Case1 in Sri 
Lanka.  
 
The primary and secondary maturation pond system provides for good polishing up of the 
wastewater before it is discharged into the receiving river course. Further work is required to 
determine the impact of the effluent upon the aquatic flora and fauna. Further work is also 
required to determine the pathogen content of the effluent and risk to public health of users who 
abstract water from the receiving watercourse for domestic and irrigation purposes. This further 
work may determine whether it is necessary to incorporate constructed wetlands at the bottom 
end of the maturation ponds in order to improve on quality of effluent. 
 
The study established that the BOD5, COD and TSS removal efficiency in the dry season was 
93%, 40% and 93%, respectively. The study further established that the BOD5, COD and TSS 
removal efficiency in the wet season was 92%, 5% and 20%, respectively. BOD5, COD and TSS 
removal efficiency at the plant in Sri Lanka was 83%, 76% and 77%, respectively. A close look 
at the unit treatment processes at the plant in Sri Lanka, the suggested dry season and wet season 
unit treatment processes, and the actual set up at Limbe plant suggests that there are certain unit 
treatment processes that are important in wastewater treatment. These include a primary 
sedimentation process. This is achieved through the imhoff tank at the plant in Sri Lanka and 
chemical precipitation followed by sedimentation as suggested by the dry season and wet season 
unit treatment processes.   The actual set up at Limbe deploys a receiving pond.  
 
Another unit treatment process common to all four set ups in Table 3.4 is an aerobic biological 
treatment process. Municipal Case 1 in Sri Lanka utilises trickling filters. The dry and wet 